
Parts Breakdown
Item 11060



Item 11060

Parts Breakdown



Parts Breakdown
Item 11060

Item No. Description Position Item No. Description Position Item No. Description Position

AJ092 Base for 11060 1 AJ110 Bumper for Handle for 11060 23-5 AH835 Allen Cap Screw 3/4” for 11060 45

AJ093 Column for 11060 2 AH824 Pin for Lock Ring for 11060 24 AJ118 Allen Cap Screw 1/4" - 1" for 11060 46-5

45658 Exterior Shaft for 11060 3 AJ111 Bushing 1/2" for 11060 25-5 AH837 Plain Washer 1/4” for 11060 47

AJ094 Inside Shaft for 11060 4-5 44868 Bushing 3/4” for 11060 26 AH838 Internal Washer 3/4” for 11060 48

AJ095 Link Arm for 11060 5-5 AH825 Bushing 1/4” for 11060 27 AH839 Internal Washer 1/2” for 11060 49

AJ096 Lock Ring for 11060 6 AJ112 Allen Set Screw 1/4" - 20x1 1/2" for 11060 28 AJ119 Internal Washer 1/4" for 11060 50

AJ097 Block for 11060 7 AH826 Allen Set Screw 1” for 11060 29 AH840 Internal Washer 3/16” for 11060 51

AJ098 Plastic Guide for 11060 8 AC924 Complete Set of Blade for 11060 30 AH841 Lock Washer 1/4” for 11060 52

44869 Down Holder for Needler for 11060 9 AC925 Individual Blade for 11060 31 AJ120 Stainless Steel Rod 3/8" x 5 3/4" for 
11060 56-5

AJ099 Guide with Bushing for Inside Shaft for 
11060 10-5 AH827 Blades Spacer for 11060 32 AJ121 Allen Cap Screw 10-24 x 1/2" for 11060 57-5

AJ100 Eye Bolt for Spring for 11060 11 AH828 Threaded Rod for 11060 33 16278 C-Clip Shaft Holder for 11060 58-5

AJ101 Support for Handle for 11060 12-5 AJ113 Elastic Stop Nut for 11060 34 AJ122 Stainless Steel Hex Head Screw 10-32 x 
3/8" for 11060 59-5

AJ102 Handle for 11060 13-5 AH829 Nut 3/4” for 11060 35 AH843 Stainless Steel Plain Washer 3/16” for 
11060 60-5

16263 Square Bar for 11060 14 AJ114 Nut 1/2" for 11060 36 AJ123 Top Rubber Bumper for 11060 61-5

AJ103 Flat Bar for 11060 15 AH830 Nut 1/4” for 11060 37 AJ124 Bottom Rubber Washer for 11060 62-5

AJ104 Top Plate for 11060 16-5 AH831 Nut 3/16” for 11060 38 AH844 Stainless Steel Lock Washer 1/4” for 
11060 63-5

AH823 Knurled Nut for 11060 17 AJ115 Stainless Steel Rod 3/8" x 7 for 11060 39 AJ125 Bracket for Hood for 11060 64-5

AJ105 Connecting Rod for 11060 18-5 AJ116 Bolt 1/4" x 2" for 11060 40 AJ126 Nut 3/8" for 11060 65-5

AJ106 Extension Bar for 11060 19 AH832 Bolt 1/4” x 1 1/2” for 11060 41 AJ127 Lock Washer 3/8" for 11060 66-5

AJ107 Sanitary Round Bar for 11060 20 AH833 Bolt 3/16” x 1 1/4” for 11060 42 AJ128 Bolt 3/8" - 16x2 1/2" for 11060 67-5

AJ108 Hood for 11060 21-5 AJ117 Metal Screw 1 1/2" - 14 for 11060 43

AJ109 Spring for 11060 22 AH834 Screw for Hood for 11060 44-5


